

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-09-28 14:12:11
 Date of Next Testing: 2028-09-27 14:12:11
 Product Name: **1,2,3-Tribromobenzene**
 CAS Number: 608-21-9
 Specifications & Purity: $\geq 98\%$
 Lot #: K2229597
 SKU #: **T405024**
 Version: **1**
 Analysis #: **577841**
 Storage Temperature: Room temperature

Parameter	Limit Values	Result
Purity(GC)	98-100 (%)	98.58700 %
Melting point	86-90 (°C)	89.42800 °C
Appearance(T405024)	White to Yellow to Orange powder to crystal	White to Yellow to Orange powder to crystal
NMR Spectrum 1H	Conforms to Structure	Conforms to Structure
GC-MS for identification	Conforms	Conforms



John Su
QA & QC Manager